
ROSS EARLE BONAN 8 ENSOR. P.A. 
A TTORN E YS AT LAW 

ROYAL PAL M FINAN C I AL CENTE R 

DEBORAH L . ROSS 
DAVID B . EA RLEt 
E L IZA BETH P. B O NAN 
JACOB E . ENSOR 

t c E R TIFI EO C I RCUIT CIV IL M EDI AT OR 

March 14, 2016 

SUIT E 101 

799 S W F EDERAL H IGHWAY 

STUA R T, F L O R IDA 34994 

( 7 72) 2 97- 1745 

TRAN S OCEAN B U IL D ING 

S UITE 309 

1701 HIGHWAY A l A 

V ERO BEACH , FLOR I DA 32963 

( 7 72) 563- 9555 

JOHN P. C A R R IGAN 
M IC HAEL J . B ONAN 

OF C OUNSEL 
T H OMAS K . GALLAGHER 

Via Electronic Mail Only 

Office of Commission Clerk 
Florida Public Service Commission 
Attn: Kyesha R. Mapp 
2540 Shumard Oak Blvd. 
Tallahassee, FL 32399-0850 

Re: Docket# 160022-SU; Application for Certificate to Provide Wastewater 
[...]
becomes aware of the circumstances. The written submission shall contain; a description of the noncompliance and its 
cause; the period of noncompliance including exact dates and time, and if the noncompliance has not been corrected, the 
anticipated time it is expected to continue; and steps taken or planned to reduce, eliminate, and prevent recurrence of the 
noncom pi iance. 

13 



PERMITTEE: Tropical Isles Utilities Corporation 
Tropical Isle WWTF 

PERMIT NUMBER: FLAOI3990 
FACILITY: 

a. The following shall be included as information which must be repotied within 24 hours under this condition: 
(I) Any unanticipated bypass which causes any reclaimed water or effluent to exceed any permit limitation or 

results in an unpermitted discharge, 
{2) Any upset which causes any reclaimed water or the effluent to exceed any limitation in the permit, 
(3) Violation of a maximum daily discharge limitation for any ofthe pollutants specifically listed in the permit for 

such notice, and 
(4) Any unauthorized discharge to surface or ground waters. 

b. Oral reports as required by this subsection shall be provided as follows: 
{1) For w1authorized releases or spi lls of treated or untreated wastewater reported pursuant to subparagraph (a)4. 

that are in excess of I ,000 gallons per incident, or where information indicates that pub I ic health or the 
environment will be endangered, oral reports shall be provided to the STATE W ARNJNG POINT TOLL FREE 
NUMBER {800) 320-0519, as soon as practical, but no later than 24 hours from the time the Pem1ittee becomes 
aware of the discharge. The Permittee, to the extent known, shall provide the following information to the State 
Warning Point: 
(a) Name, address, and telephone number of person reporting; 
(b) Name, address, and telephone number ofPem1ittee or responsible person for the discharge; 
(c) Date and time of the discharge and status of discharge (ongoing or ceased); 
(d) Characteristics of the wastewater spilled or released (untreated or treated, industrial or domestic 

wastewater); 
(e) Estimated amount of the discharge; 
(f) Location or address of the discharge; 
(g) Source and cause of the discharge; 
(h) Whether the discharge was contained on-site, and cleanup actions taken to date; 
(i) Description of area affected by the discharge, including name of water body affected, if any; and 
U) Other persons or agencies contacted. 

(2) Oral reports, not otherwise required to be provided pursuant to subparagraph b.l above, shall be provided to the 
Department's Southeast District Office within 24 hours from the time the Permittee becomes aware ofthe 
circumstances. 

c. If the oral report has been received within 24 hours, the noncompliance has been corrected, and the noncompliance 
did not endanger health or the environment, the Department's Southeast District Office shall waive the written 
report. 

[62-620. 61 0(20)] 

21. The Permittee shall report all instances of noncompliance not reported under Permit Conditions IX.l7., IX.I8., or IX. I 9. 
of this permit at the time monitoring repotis are submitted. This report shall contain the same information required by 
Permit Condition IX.20. ofthis permit. [62-620.610(21)] 

22. Bypass Provisions. 

a. "Bypass" means the intentional diversion ofwaste streams from any portion of a treatment works. 

b. Bypass is prohibited, and the Department may take enforcement action against a Permittee for bypass, unless the 
Permittee affirmatively demonstrates that: 
(1) Bypass was unavoidable to prevent loss of life, personal injury, or severe property damage; and 
(2) There were no feasible alternatives to the bypass, such as the use of auxiliary treatment facilities, retention of 

untreated wastes, or maintenance during normal periods of equipment downtime. This condition is not satisfied 
if adequate back-up equipment should have been installed in the exercise of reasonable engineering judgment to 
prevent a bypass which occurred during normal periods of equipment downtime or preventive maintenance; and 

(3) The Permittee submitted notices as required under Permit Condition IX.22.c. of this permit. 

c. If the Permittee knows in advance of the need for a bypass, it shall submit prior notice to the Department, if possible 
at least 10 days before the date of the bypass. The Permittee shall submit notice of an unanticipated bypass within 
24 hours oflearning about the bypass as required in Permit Condition IX.20. of this permit. A notice shall include a 
description of the bypass and its cause; the period of the bypass, including exact dates and times; if the bypass has 
not been corrected, the anticipated time it is expected to continue; and the steps taken or planned to reduce, 
eliminate, and prevent recurrence ofthe bypass. 

14 



PERMITTEE: 
FACILITY: 

Tropical Isles Utilities Corporation 
Tropical Isle WWTF 

PERMIT NUMBER: FLAOI3990 

d. The Department shall approve an anticipated bypass, after considering its adverse effect, if the Permittee 
demonstrates that it will meet the three conditions listed in Permit Condition IX.22.b.(l) through (3) of this permit. 

e. A Permittee may allow any bypass to occur which does not cause reclaimed water or effluent limitations to be 
exceeded if it is for essential maintenance to assure efficient operation. These bypasses are not subject to the 
provisions of Permit Condition TX.22.b. through d. of this permit. 

[62-620.610(22)} 

23. Upset Provisions. 

a. "Upset" means an exceptional incident in which there is unintentional and temporary noncompliance with 
technology-based effluent limitations because of factors beyond the reasonable control ofthe Permittee. 
(I) An upset does not include noncompliance caused by operational error, improperly designed treatment facilities, 

inadequate treatment facilities, lack of preventive maintenance, careless or improper operation. 
(2) An upset constitutes an affirmative defense to an action brought for noncompliance with technology based 

permit effluent limitations ifthe requirements ofupset provisions ofRule 62-620.610, F.A.C., are met. 

b. A Permittee who wishes to establish the affirmative defense of upset shall demonstrate, through properly signed 
contemporaneous operating logs, or other relevant evidence that: 
(1) An upset occurred and that the Permittee can identifY the cause(s) of the upset; 
(2) The permitted facility was at the time being properly operated; 
(3) The Permittee submitted notice ofthe upset as required in Permit Condition IX.20. of this permit; and 
(4) The Permittee complied with any remedial measures required under Permit Condition JX.5. of this permit. 

c. In any enforcement proceeding, the burden ofprooffor establishing the occurrence of an upset rests with the 
Permittee. 

d. Before an enforcement proceeding is instituted, no representation made during the Department review of a claim 
that noncompliance was caused by an upset is final agency action subject to judicial review. 

{62-620. 61 0(23)} 

Executed in West Palm Beach, Florida. 

Attachment(s): 
Statement of Basis 
Discharge Monitoring Report 

STATE OF FLORIDA DEPARTMENT OF 
ENVIRONMENTAL PROTECTION 

~ 
Water Facilities Progra 1 Administrator 

15 



STATEMENT OF BASIS 
FOR 

STATE OF FLORIDA DOMESTIC WASTEWATER FACILITY PERMJT 

PERMIT NUMBER: FLAOI3990 

FACILITY NAME: Tropical Isle WWTF 

FACILITY LOCATION: 500 Thames BluffRidge 
Ft. Pierce, FL 34982 
St. Lucie County 

NAME OF PERMITTEE: Tropical Isles Utilities Corporation 

PERMIT WRITER: Lyudmila Sokolova 

I. SUMMARY OF APPLICATION 

a. Chronology of Application 

Application Number: FLAO I 3990-005-DW3P 

Application Submittal Date: September 18, 20 I 2 

b. Type ofFacilitv 

Domestic Wastewater Treatment Plant 

Ownership Type: Private 

SIC Code: 4952 

c. Facility Capacity 

Existing Permitted Capacity: 
Proposed Increase in Permitted Capacity: 
Proposed Total Permitted Capacity: 

d. Description of Wastewater Treatment 

0.05 mgd Three Month Average Daily Flow 
0.00 mgd Three Month Average Daily Flow 
0.05 mgd Three Month Average Daily Flow 

An existing 0.050 mgd permitted capacity extended aeration domestic wastewater treatment plant consisting of: 

flow equalization: two (2) 7, I 00 gal. surge tanks, 
one ( 1) bar screen splitter box, 
five (5) I 0,000 gal. aeration tanks, 
secondary clarification: one (I) 1 0,300 gal. clarifier, 
aerobic digestion: one (l) 10,200 gal. digester, 
filtration two (2) 20 sq. ft. sand filters with a 6,700 gal. mud well and 5,873 gal. backwash, holding/chlorine contact 
chamber. 
Disinfection is provided by hypochlorite solution. 

e. Description of Effluent Disposal and Land Application Sites (as reported by applicant) 

Effluent disposal is by absorption field: three (3) cells with a total area of38,016 sq. ft. 

The residuals are transported to Tir Na N'og Ranch Residual Management Facility for treatment and disposal. 

2. SUMMARY OF SURFACE WATER DISCHARGE 



This faci li ty does not discha rge to surface waters. 

3. BASIS FOR PERMIT LTMJT ATIONS AND MONITORING REQUIREMENTS 

This faci lity is authorized to direct reclaimed water to Reuse System R-0 I, an absorption fie ld system, based on the 
following: 

Parameter Units Max/ Limit Statistical Basis Rationale 
Min 

Flow MGD Max Report Monthly Average 62-600.400(3)(b) & 62-610.81 0(5) FAC 
Max - Quarterly 62-600.400(3)(b) & 62-61 0.81 0(5) F AC 

Average 
BOD, Carbonaceous mg/L Max 20.0 Annual Average 62-610.510 & 62-600.740(\)(b) l .a. FAC 
5 day, 20C Max 30.0 Monthly Average 62-600.740(l)(b)l.b. FAC 

Max 45.0 W eekJy Average 62-600.740(1 )(b) l .c. FAC 
Max 60.0 Single Sample 62-600.740(1)(b) l.d. FAC 

Solids, Total mg!L Max 10.0 Single Sample 62-61 0.51 0(2) F AC 
Suspended 
Coliform, Fecal #/ IOOmL Max 200 Annual Average 62-610.510 & 62-600.440(4)(c)l. FAC 

Max 200 Monthly 62-600.440(4)(c)2. FAC 
Geometric Mean 

Max 800 Single Sample 62-600.440(4)(c)4. FAC 
pH s.u . Min 6.0 Single Sample 62-600.445 F AC 

Max 8.5 Single Sample 62-600.445 F AC 
Chlorine, Total mg!L Min 0.5 Single Sample 62-610.510 & 62-600.440(4)(b) FAC 
Residual (For 
Disinfection) 
Nitrogen, Nitrate, mg/L Max 12.0 Single Sample 62-610.5 1 0(1) FAC 
Total (as N) 

Other Limitations and Monitoring Requirements: 

Parameter Units Max/ Limit Statistical Basis Rationale 
Min 

F low MGD Max 0.05 Quarterly 62-600.400(3)(b) FAC 
Average 

Max Report Monthly 62-600.400(3)(b) FAC 
Average 

Percent Capacity, percent Max Report Monthly 62-600.405(4) FAC 
(TMADF/Permitted Average 
Capacity) x I 00 
BOD, mg/L Max Report Single Sample 62-601.300(1) FAC 
Carbonaceous 5 
day, 20C (Influent) 
Solids, Total mg!L Max Report Single Sample 62-60 1.300( I) F AC 
Suspended (Influent) 
Monitoring - - - All Parameters 62-601 FAC & 62-699 FAC and/or BPJ of 
Frequencies and permit writer 
Sample Types 
Sampling Locations - - - All Parameters 62-601,62-610.412, 62-610.463(1), 62-

610.568,62-610.613 FAC and/or BPJ of 
permit writer 

4. DISCUSSION OF CHANGES TO PERMIT LIMITATIONS 

The existing wastewater permit for this facility FLA013990-004-DW3P expires on March 20, 2013. 

2 



5. BIOSOLlDS MANAGEMENT REQUIREMENTS 

Biosolids generated by this faci lity may be transferred to Tir Na N'og Ranch Residual Management Faci li ty or disposed 
of in a Class I solid waste landfi ll. 

See the table below for the rationale for the biosolids quantities monitoring requirements. 

Pa rameter Units Max/ Lim it Statistical Basis Rationale 
Min 

Biosolids Quantity ton (d) Max Report Monthly Total 62-640.650(5)(a) I. FAC 
(Transferred) 
Biosolids Quantity ton (d) Max Report Monthly Total 62-640.650(5)(a)l . F AC 
(Landti lled) 
Monitoring Frequency All Parameters 62-640.650(5)(a) F AC 

6. GROUNDWATER MONITORING REQUIREMENTS 

This section is not applicable to this faci lity. 

7. PERMIT SCHEDULES 

8. INDUSTRIAL PRETREATMENT REQUIREMENTS 

At this time, the facility is not required to develop an approved industrial pretreatment program. However, the 
Department reserves the right to require an approved program if future condit ions warrant. 

9. ADMINISTRATIVE ORDERS CAQ) AND CONSENT ORDERS (CO) 

This permit is not accompanied by an AO and has not entered into a CO with the Department. 

10. REQUESTED VARIANCES OR ALTERNATIVES TO REQUIRED STANDARDS 

No variances were requested for this faci lity. 

I I. THE ADMINJSTRA TIVE RECORD 

The administrative record including application, draft permit, fact sheet, public notice (after release), comments received 
and additional information is available for public inspection during normal business hours at the location specified in 
item 13. Copies wi ll be provided at a minimal charge per page. 

12. PROPOSED SCHEDULE FOR PERMIT ISSUANCE 

Notice of Permit Issuance December, 2012 

13. DEP CONTACT 

Additional information concerning the permit and proposed schedule for permit issuance may be obtained during normal 
business hours from: 

Lyudmila Sokolova 
Engineering Specialist II 
Southeast District Office 

400 N Congress Ave 3'd F loor 
West Palm Beach, FL 33401-2913 

Telephone No.: (561) 681-6738 

3 



DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT - PART A 
When Completed mail this report to: Department of Environmental Protection, 400 N Congress Ave, 3'd Floor, West Palm Beach, FL 33401-2913 

PERMITTEE NAME: Tropical Isles Utilities Corporation 
MAILING ADDRESS: 281 Tropicallsles Cir 

Fort Pierce, Florida 34982-7918 

FACILITY: Tropical Isle WWTF 
LOCATION: 500 Thames BlutTRidge 

Ft Pierce. FL 34982 

COUNTY: St. Lucie 
OFFICE: Southeast District Branch 

Parameter Quantity or Loading 

Flow Sample 
Measurement 

PARM Code 50050 I Permit Report 0.05-
Mon. Site No. FLW-01 Requirement (Mo.Avg.) (Qt.Avg.) 
BOD, Carbonaceous 5 day, 20C Sample 

Measurement 
P ARM Code 80082 y Permit 
Mon. Site No. EFA-0 I Requirement 
BOD, Carbonaceous 5 day, 20C Sample 

Measurement 
P ARM Code 80082 A Permit 
Mon. Site No. EFA-01 Requirement 
Sol ids, Total Suspended Sample 

Measurement 
PARM Code 00530 A Permit 
Mon. Site No. EFA-01 Requirement 
Coliform, Fecal Sample 

Measurement 
PARM Code 74055 y Permit 
Mon. Site No. EFA-01 Requirement 
Coliform, Fecal Sample 

Measurement 
PARM Code 74055 A Permit 
Mon. Site No. EFA-0 I Requirement 

PERMIT NUMBER: 

LIMJT: 
CLASS SIZE: 
MONITORING GROUP NUMBER: 
MONITORING GROUP DESCRlPTION: 
RE-SUBMJTTED DMR: 0 
NO DISCHARGE FROM SITE: 0 
MONITORING PERIOD From: 

FLAO 13990-005-DW3P 

Final 
N/A 
R-001 

REPORT FREQUENCY: 
PROGRAM: 

Reuse (drain field) system. R-001, with Influent 

-------- To: 

Units Quality or Concentration Units No. Frequency of 
Ex. Analysis 

MGD Continuous 

20.0 mg/L Monthly 
(An.AVJZ.) 

60.0 45.0 30.0 mg!L Monthly 
(Max.) (Wk.Avg.) (Mo.Avg.) 

10.0 mg/L Monthly 
(Max.) 

200 #/IOOmL Monthly 
(An.Avg.) 

200 800 #/IOOmL Monthly 
(Mo.Geo.Mn.) (Max.) 

Monthly 
Domest ic 

Sample Type 

Mdcr 

Grab 

Grab 

Gmb 

Grab 

Grab 

I certuy under penalty of law that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel prop~rly gather and evaluate 
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information. the information submitted is, to the best of my 
knowledge and belief, true, accurate, and complete. I am aware that there are significant penalties for submitting false information, including the possibi lity of fine and imprisonment for knowing violations. 

NAME/TITLE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED TELEPHONE NO I DATE 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here): 

ISSUANCEIREISSUANCE DATE: December 20 i 2 



FACILITY: Tropical Isle WWTF 

Parameter 

pH Sample 
Measurement 

PARM Code 00400 A Permit 
Mon. Site No. EFA-01 Requirement 
Chlorine, Total Residual (For Sample 